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(Relative Performance of Various Concretes)

Material Rating Test Age Yrs,
Control Concrete 1 -
Concrete with Sulphate Resisting 1.2 6
Cement
Concrete with Ciment Fondu 4 7
Concrete with 1% Copper Bactericide 15 4
Concrete with Limestone Aggregate 2 7
(Coarse and Fine)
Concrete with 0.2% Calcium Fluoride 1 3
Pozzolanic Concrete 1 3
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Physical Property Test Method Acceptable Limit
Tensile Strength (both longitu ASTM.D 412 17.25 MPa{ Min}
dinal and transverse tokey)
Elongation at Break ( both long: ASTM.D 412 25%(Min)
tudinal anc transverse to key)
- Tardness Shore Durometer D M-8
a AT (Min} (Max}
Plasticiser Permanence (24 hours ASTM.D. 1203467 1.0% (Max) a
at 9T or: S0mm diam, disc ) Method B
Water Abeorption at 24 hows ASTM.D. 570 0.10% (Max)
{sample size 75mm x 25mm by
thickiess of sheet )
Water solub e matter at 24 hours ASTM.D. 570 0.06% (Max!
Tear Streng h (both longitudina ASTM.D. 1004 : 0N /mm (Mir)
and transverse to key) (rip Speed 8. 5mm /sec ?
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(Bacteriological Tests Weight Loss Method ) “Plastitine™)
Cumulative mean % weight losses over § inoculations Sample Description Plasticiser Content % #T: Lead Content % (@
Tnoculation Number Exposed 0-5 % %0 %
Materid LT T3 T4 T s T ] 0-10 % 08 % 8 %
A American "Tock 0% | 0 | oy | 0w | o | o Interal 10-20 % - 357 %
B Australan ‘Plastiice” | NI | 004 | 006 | 016 | 016 | 0% 54 % a1 % 0 %
. 55 % %8 % -
C. Susceptible Control 1006 | 1324 | 1815 | 597 | 1604 | 162 G Y %5 % B
D Resistant Control NI | o4 | 008 | oM | 014 | 02 ’-89 % %8 % -
B-0 % %1 % %
Respurometric Method Protected %100 % %52 % i %
Cumulative Pressure Change(mm) in 893 hours %B-100 % N3 % -
Material
Mean Whole Sample - 36 %
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FL 3~6d Fol AN dae #54
Ebli ot

E500 7] = & & 2} ( Effect of Atmospheric Exposure)

Plasticiser Plasticiser Tear Strength
Sample Age Permanence Content (ether N/mm
extraction)

Original (Batch 1) 018 % 2.5 1044
(Batch 4) 0.3 % 26.5 1155

3 Years (Batch1) 048 % 52 87.7
(Batch 4) 038 % 211 W7

6 Years (Batch1) 02 % 249 112.0
(Batch 4) 031 % 236 126.0
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¥ 602 X & (Abrasion Resistance)

Test Method Plast. PVC Concrete
Sand Blast 1 3
Steel Ball 1 62
Sliding Stone 1 10
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